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V20-50 TRACTOR 
 MULCHER DECK  

PARTS LIST 
 PART DESCRIPTION PART NUMBER 

1 Bolt M8 x 35mm   01801600 
 2 Dome Washer 1.3/4” x 3/8” x 1/8” dome 08819900 
3 S/Screw M8 x 70mm  01850700 
4 Bolt M8 x 25mm  01902300 
5 M10 x 30mm Bolt   018003000 
6 Self Tapping Screw Hex Head 4.8 x 16 028001500 
7 M8 Nyloc Nut  04850600 
8 Belt B57  22871200 
9 M8 Washer  08819501 

10 Washer M8 x 25 x 3mm 089418600 
11 M8 x 20mm Roof Bolt 018005200 
12 Key ¼” Square x 1.1/4  09853400 
13 Deck Lid Cover 50” Mulcher 20/50 148005002 
14 Deck Liner 50” Mulcher  148003100 
15 Blade 19” Right Hand Mulcher 1 Hole 20/50 16938100 
16 Deck Idler Pulley Spacer 18300420 

17a Sweeper  Jockey Plate 31351100 
17b Spacer Jockey Wheel 18831600 
18 50” Mulch Jockey Plate Pivot Shaft 189498400 
19 Anti – Scalp Wheel March 2000  149495800 
20 Steel Deck Pulley 20869500 
21 Steel Deck Pulley c/w Bearing  20869600 
22 M8 Captive Nut  04825800 

23a Deck Hanging Bracket Rear L/H 301062700 
23b Deck Hanging Bracket Rear R/H 301062800 
24 Front Deck Hanging Bracket 302005000 
25 Deck Drive Pulley Spacer 31328301 
26 M10 Washer 088004500 
27 Anti - Scuff Wheel Hub 31337600 
28 Pulley Spacer 183023100 
29 50” Deck Centre Scalp Bracket 307022600 
30 50” Mulcher Deck Shell 327006600 
31 50” Mulch Jockey Pulley Plate 327362400 
32 Mulch Deck Drive Belt Guard  327008700 
33 Deck Drive Pulley  c/w 31328301 Big Spacer 20870200 
34 Short Shaft Bearing Housing 40503704 
35 Deck Tension Spring 25906200 
36 Deck Bearing Housing , Long Shaft 40503504 
37 Belt BB112 -  50” Mulcher Deck 228000900 
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 V20-50 TRACTOR 
 MULCHER DECK  

PARTS LIST 
 
 

 PART DESCRIPTION PART NUMBER 

38 Ant Scalp Wheel ½” Bore 19905500 
39 Deck Push Rod Pin 31338200 
40 Mulch Deck Tension Bar 29203700 
41 50” Deck Centre Scalp Wheel Formed Plate 307022600 
42 Rue Clip 11836700 
43 50” Deck Centre Scalp Wheel Flat Plate 307022700 
44 Spacer Plate 301043000 
45 M8 Form `B’ Washer 088001800 
46 Mulching Deck Decal (50”) 127cm (location rear deck) 358009701 
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